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How to use this Parts List

The illustrations on this Parts List are drawn on the basis of NB2100-1 with Flat Knife,
The items from No.1 to No.13 contain the standard model.

) The‘foIIoWing items included No.T4 contain the submodel.

The dimension of Collar on this Parts List shows Inside diameter X Qutside
diameter X Width.
Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [] shows the previous Part No. and the shape of screw or the like.
€ means this part and rmodel is added to the previons Parts List.

How to place an order for the parts
¥¢ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.21502170) which you require so that we can deliver the correct Parts to you.
Yr When the Part No.is “0020004" , please place an order for the part by showing “0020004"
or "20004" .
v¢ When ordering Air Tube, please inform us of the Part No. and the length,

This Parts Listis subject to change without notice,



MISCELLANEQUS COVERS
S

A — R

Ref.No Parts No. Description m % Amt. Req

1 4100545 Top Cover k- 1
2 009974 Screw{M4-0.7 X 8) 37 33

3 . 000960 Sticker By~—7~ -1

4 0020758 Seal Plug & 1

5 4100001 Machine Arm F—A H

6 4109403 Model Plate Bk 1

7 000726 Rivet 1EX$R 2

8 4100019 Eye Guard Support A H— REfR 1

l ) 4100020 Eye Guard FAH—R 1
L 10 000665 Washer TyTv 1
f 11 110012 Screw(M4-0.7 x b) ExY 2

12 4100165 Y-axis Motor Cover YEET—4H/— 1

13 120024 Screw(M4-0.7 X 14) - S7 . 1

14 4100186 Y-axis Metor Cover(Lower) YHE—FH/N—(T 1

15 4100018 Eye Guard Cylinder Support FAH—- 2 v FRfHR 1

16 009747 Screw(M4-0.7 X 10} xry ’ 2

17 000644 Spring Washer ATI Ty 2

18 000015 Nut . Fw 2

19 4100446 Machine Arm Front Cover HiR 1

20 4100016 Felt Holder LB 1

21 4100086 Cil Wick Stay HmisET 1

22 310009 Qil Wick s 1

23 4100015 Needle Bar Felt HEZILK 1

24 4100351 Solenoid Valve Cover BREHFHN— 1

25 000832 Sticker{(ON) BN —27 (ON) 1

.26 000833 Sticker{(OFF) Bk < —2 (OFF) 1

27 4100158 Bed Cover(Left) HI—{fE) 1

28 4100158 Bed Cover(Right} HIN—(R) 1

29 4100161 X-axis Motor Cover XEE—FH/N— 1

30 000746 Knock Pin SwIEy 2

31 4100000 Machine Bed N R 1

32 120003 Screw(M10-1.5 x 20) xRy 4

a3 4100167 Rubber Cushion b N3 4

34 000428 Washer Twiry 4

35 009810 Screw(M6-1 x 55) 1y 4

: 36 4109200 Needle Guard = 1

1 37 006212 Screw{M5-0.8 X 6) Iz 1

38 4100160 Looper Cover J—IXF K~ 1

: 39 008791 Screw(M3-0.5 X 6} Exs 2
40 4100197 Belt Cover AR kAN 1

Ref. No.41to 51 See the following Page.



MISCELLANEOUS COVERS A IX—EfR 1
" Ee——— S

RefNo Parts No. Description m 4 Amt. Req
4] 008963 Screw(M4-0.7 X 45) il =37 2
42 009995 4 Screw{M3-0.5 X 5) | =37 z
43 4100169 Y-axis Table Fixing Plate Y —FILEER 1
44 390071 “‘NB” Emblem NBTY7L A 1
45 390066 Brand Name Plate(129mm){Green) iR (18 1
46 300099 Toothed Lock Washer dfdF 7w v 1
47 1200144 Earthed Line(170 x 1420mm)} F—RA8 1
48 1200146 Earthed Line(370mm) F— A8 1
r 49 009992 Screw(M4-0.7 x 10} Ry 1
l 50 0020759 Seal Plug E 1

51 0010291 Cord Clamp(8N-© 13.2) A—-ko507

—




MISCELLANEOUS THREAD EYELETS FoE B fR 2
= ey

RefNo Parts No. Description m & Amt. Req
1 000182 Adjusting Nut ARy b 3
2 0020126 - Thread Tension Spring Bushing REAFrv FEIVIEX 3
3 0085276 Thread Tension Spring(Thick) HRPEEICR(EK) + 1
4 0085277 Thread Tension Spring(Thin) HIBF/EA) 2
5 0080705 Tension Spring Lift Washer RBTIRET 3
6 0080232 Thread Tension Disc H»HFFm 6
7 006560 Thread Tension Post BT 3
8 000364 Nut +vhk 3
g 4100037 Thread Tension Release Pin(Long) FERA VER) 1

10 4100036 Thread Tension Release Pin{Short) FRIEA M E(E) 2
11 000655 Roll Pin a—-lLEx 5]
12 4100035 Thread Eyelet{Rear) #RE 1
13 009974 Screw(M4-0.7 x 8) 1= 3
14 4100532 Thread Eyelet Plate FIEELHR 1
15 009958 Screw(M4-0.7 X 6) =7 2
16 000663 Washer FARIE 1
17 180016 Screw{M4-0.7 X 2) =85 1
18 4100027 Thread Pull-off Lever Unit C T HaE() 1
19 4100031 Collar{6 x 13 x 8mm) HhHo— 1
20 160001 Screw(M4-0.7 x 4) Ry 1
21 4100032 Cylinder Connecting Plate 2 o EREIR 1
22 170018 Screw{M4-0.7 x 2.1) R 1
23 000015 Nut Fw 1
24 4100533 Thread Evyelet Fol 1
25 120074 Wing Boit{M4-0.7 x 8) FaoRNL 1
26 000852 Knock Pin Aoy 1
27 4100529 Cylinder Support D) o TR 1
28 000665 Washer Ty 2
29 009746 Screw(M4-0.7 x 8) jL=3) 5
30 4100023 Thread Nipper Plate{Upper) R 1
31 4100024 Thread Nipper Piate{l.ower) FHIHE(T) 1
32 4100025 Thread Nipper Plate Spacer R IR—Y 2
33 4100060 Tension Release Hinge FEAE VS 1
34 4100061 Tension Release Plate bR AR 1
35 4100062 Tension Release Hinge Pin FREAL I 1
36 160000 Screw(M3-05 x 3) = 1
37 4100038 Cylinder Bracket RBFVY YREE 1
38 007627 Screw(M4-0.7 X B) kw3 2
39 110058 Screw(M3-05 x 20} 872 6
40 110054 Screw(M3-0.5 x 3.5) Exy 2
41 0080393 Thread Eyelet(Front) AlRiE 1
42 0033764 Thread Eyelet R RE 2
43 4100021 Thread Eyelet(Lower) ERFE(T) 1
44 0085953 Thread Retainer Bracket MhRFE 1
45. 110072 Screw{M3.5-06 X 6) IRy 1
46 0032425 Thread Retainer Plate /JAFM 1
47 006558 Thread Tension Post RBTFE 1
48 0032426 Thread Retainer Spring INRTF IR 1
49 000361 Adjusting Nut #EF v b 1




NEEDLE BAR & LOOPER DRIVING MECHANISM HERUIL—/\BHAE 3
- S )

Ref.No Parts No. Description m A Amt. Req
1 1200041 Rotation Detector Unit R—ILIC(E) 1
2 009974 Screw(M4-0.7 X 8) xRy 2
3 4100004 Handwheel N RiRr— L ]
4 160007 Screw(MB-1 X 6) IExs 15
5 000989 Handwheel Mark Ny RRA =LY —27 1
6 4100003 Ball Bearing{15 X 42 x 13mm) R—ILRF T 4
7 4100006 Timing Belt FAEZTARIH 1
8 3100281 Upper Shaft Sprocket{Upper) A T—=U{(E) 1
9 0092307 Magnet Ring Unit Ny M (EE) 1

10 007609 Screw(9/64-40 x 9) =87 2
11 003434 Screw(11/64-40 X B6) =37 1
12 4100007 Thread Tension Release Cam FEE A A L 1
13 160003 Screw(M5-0.8 x 5) |35 4
14 4100005 Upper Shaft L 1
15 0093154 Ball Bearing(15 X 35 x 11mm) R—ARFUT 1
16 4100008 Counterweight A Sk g 1
17 0083214 Connecting Rod Ring gHEQy RUMT 1
18 3100291 Connecting Rod, Complete Set gHEOy FE 1
19 3100290 Connecting Rod - stEOw K 1
20 0083212 Roller Bearing Z—RILRFUT 1
21 0093213 Connecting Rod Pin #HeEOy ke 1
22 000321 Oil Wick Pl B 1
23 4100013 Needle Bar Bushing{Upper) HETva(l) 1
24 4100012 Needle Bar g 1
25 4100010 Needle Bar Bracket SHEEIEF 1
26 110035 Screw(M4-0.7 x 10) i) 1
27 4100011 Needle Thread Pull-off 1ty B 1
28 110001 Screw(M4-0.7 x 5.4) it S 3
29 4100014 Needle,Bar Bushing(Lower) HETv (T 1
30  —-————- Needle (Organ SM x 332LG) &t 1
31 003637 Screw(1/8-44 x 2,b) bR 2
32 4108000 Stitch Plate gk . 1
33 4100181 Counter Weight, Complete Set IRZ2 ATz ) 1
34 4100124 Pultey Al 1
35 160005 Screw(M6-1 x B) Wx 1
36 3100128 Main Shaft Sprocket{Lower) ALk F=0{T) 1
37 4100125 Main Shaft T#h 1
38 160001 Screw(M4-0.7 x 4) =35 6
39 4100127 Grooved Cam BhL 1
40 006212 Screw(MB-0.8 X, 8) 1Ry 2
41 4100126 Looper Shaft JL— N 1
42 4100128 Looper Shaft Ball Bearing(9X 17 X5mm} JL—/XE@R—JILRF VT 3
43 4100129 Looper Joint =R¥ar1>vhk 1
44 4108300 Looper ==X 1
45 4100130 Cam Pin Lever hoaEvLix— 1
46 009747 Screw(M4-0.7 x 10) & %7 1
49 51 47 180015 Screwed Pin{M5-0.8 x 10) EwRry 1
35 48 48 4100131 Loop Positioning Finger Shaft Collar #&Fw#h >— 2
52 49 300016 Space Ring A=A 2
50 4100133 Loop Positioning Finger Shaft REE 1
51 4100134 Loop Positioning Finger - AEHt 1




Y-AXIS DRIVING MECHANISM Y i 4.

- _— "~ -~
RefNo Parts No. Description I Amt. Req
1 1057031 Home Position Detector Board Unit  RARMEAR(#E) 1
2 009956 Screw(M3-0.5 x 10) xR 2
3 4100147 Board Spacer iR ZR—Y 2
4 4100146 Board Support BRI 1
5 000012 Nut +w b 2
6 000002 Spring Washer RAV T Ty 2
7 1200049 Connecting Cord(Blue) R O— R(E) 1
8 4100143 Light Intercept Plate Unit JEFAR () 1
9 160001 Screw(M4-0.7 x 4) =37 2
10 1064026 Stepping Motor Unit{Y-axis) AFvEYZE—7 ) (YH) 1
11 000748 Screw{M4-0.7 X 12) Exy 7
12 4100049 Coupling PR i A 1
13 009738 Screw(M4-0.7 X 6) WExs 10 .
14 4100048 Pulley Y<axis Shaft F=UY#H 1
16 0068202 Retaining Ring Aby IOy 4
16 4100045 Y-axis Mechanism Basement Y#%E L 1
17 120024 Screw(M4-0.7 x 14) =7 3
18 000665 Washer ' AR 2
19 0010720 Cord Clamp(9N- ¢ 15.2) A—ko5u7 1
20 4100052 Y-axis Shaft Holdef Y#= o 1
21 120028 Screw{M6-] x 30) xS 1
22 000425 Washer Twiy 1
23 120027 Screw(M4-0.7 x 25) [l 1
24 4100051 Pulley Shaft T—U 1
25 4100047 Pulley Shaft Ball Bearing(7 x22 x7mm)} F—U@R~—jLXFUT 4
- 26 4100046 Timing Pulley LI T 2
27 4100050 Y-axis-Timing Belt YEo 1 2o T~L s 1
28 4100184 Timing Belt Fixing Plate YL IEAR 1
29 009746  Screw{M4-0.7 x 8) =3 2
30 4100053 Timing Belt Clamp Y &AM R IEX 1
31 . 009752 Screw(M5-0.8 x 15) Iz 1
32 4100063 X-axis Shaft Bracket AT4 BRF v TEBfdE 1
33 4100064 X-axis Shaft X 1
34 4100002 Y-axis Shaft Ball Bearing(8x15X17mm) Y#iR—ILRFULT 3
35 4100057 Y-axis Shaft Unit Y EhikE) 1




X-AXIS DRIVING MECHANISM X o 45 5
]

RefNo Parts No. Description m & Amt. Req
1 1057031 Horne Position Detector Board Unit R sUIRMEAR (F8) 1
2 009956 4 Screw(M3-05 x 10) Exy 2
3 4100147 Board Spacer HiF 2 ~—1 -2
4 4100146 Board Support EAR K 1
5 000012 Nut Fw bk 2
6 000002 Spring Washer ATV Ty iy 2
7 1200048 Connecting Cord(White) e =) 1
8 4100143 Light Intercept Plate Unit EYEIR (78) 1
9 160001 Screw(M4-0.7 X 4) bR 2
| 10 1064025 Stepping Motor Unit{X -axis) AT v IE—4(#8) (X&) 1
11 009748 Screw{M4-0.7 X 12) I 37 4
. 12 4100049 Coupling Ay FUvy 1
[ 13 009736 Screw(M4-0.7 X 6) T3 8
. 14 4100138 Pulley X-axis Shaft 7= X i
15 0068202 Retaining Ring AbhwFUry 4
16 4100047 Pulley Shaft Ball Bearing(7 X22x7mm) ZF—V&#R=I~_FPUL T 4
17 4100137 Shaft Holder(Right) WmET(R) 1
18 120024 Screw(M4-0.7 x 14) s 4
19 4100046 ‘ Timing Pulley - SAZwI 7= 2
20 4100136 X-axis Timing Belt - Xy 32/~ 1
21 4100183 Timing Belt Fixing Plate XE~JL b EAR 1
22 120031 Screw(M4-0.7 x 20) I35 2
23 4100051 Timing Pulley Shaft F—U# 1
24 4100135 Shaft Holder({left) B3 (k) 1
25 009749 Screw{M4-0.7 X 16) 2= 5% 4
.26 000644 Spring Washer _ ATV TIy iy 4
27 000665 Washer AR 5
28 120025 Screw(M4-0.7 x 35) jl= 3 1




ADJUSTING DIAL WY A1 VL 6

\

RefNo Parts No. Description m R Amt. Req
1 4100522 i Fabric Guide SEHH 1 R 1
2 170016 Screw(M3-05 x 5.7) =55 2
3 4100202 Fabric Guide Support EHH - REAR 2
4 009747 Screw(M4-0.7 x 10} =87 3
5 4100094 Fabric Holder Shaft(Upper) SEHURIL () 1
(A) 6 4100084 Fabric Holder Shaft(Lower) EHRIL S T) 1
™~ 7 4100523 Fabric Holder Lever(Left) IS B(E) 1
8 4100104 Ball Bearing(8 x 16 x 5mm) NPy 1
9 4100085 Spacer AN —t () 1
10 4100088 Fabric Holder Shaft Lever(Left) /RN 7 EB () 1
11 008976 Screw(M6-1 x 15) 237 1
12 4100080 Cylinder Joint{Large) )T REF(R) 1
13 4100091 Cylinder Joint Pin{Long) DIV TRFEVIE) 1
14 2100444 Retaining Ring AbwFYws 4
15 4100093 Cylinder Supporting Shaft LU TRtE 1
16 160001 Screw{M4-0.7 x 4) Il 1
17 009748 Screw(M4-0.7 x 12} ik 2
18 :
19 006202 Screw{M4-0.7 x 6) lkxs 1
20 4100427 Indication Plate HEERIR 1
21 4100445 Eccentric . IF¥tw 1
22 . 160006 Screw(M3-05 x 4) =50 1
23 4100420 Eccentric Cover Bracket RTE 1
24 009746 Screw{M4-0,7 %8} ks 2
25 4100419 Eccentric Cover ITHtoE 1
.26 009779 Screw{M3-0.5 x ) 12574 2
27 300000 Washer Twiry 2
28 300100 Conical Spring Washer N T w34 2
29 000009 Nut Fow 3
30 4100426 Adjusting Screw(M4-0.7 x 45) Fi R 1
37 4100425 Adjusting Dial AOHT VI T
32 390137 Graduation Plate BEUiR 1
33 4100430 Fabric Holder Shaft Lever AL 7 e 1
34 4100418 Bushing Ty 1
35 120001 Screw(M4-0.7 x 14) kx 1
36 4100084 Fabric Holder Shaft({Lower) EHRIL (T 1

(F) NB2150-1 iz i3 Ref. No.21 ~36 DEBIEAL £EA,
Note : The parts with Ref. No. 21 - 36 have not been used on mpdel NB2150-1.




EABRIC HOLDER & X - Y TABLE EMRKLYROBX - YF-FN
RefNo Parts No. ‘ Description m & Amt. Req

] 4100421 Fabric Holder Lever(Right) ERRN T BI() ]

2 120037 Screw(M4-0.7 x 20) s 3

3 000665 Washer Ty v 2
 4 ‘

wun G

5 009747 Screw(M4-07 x 10) IExs) 2
6 4100430 Fabric Holder Shaft Lever MR IL S Eh 1
21 7 120001 Screw(M4-0.7 x 14) hxE 1
8 4100418 Bushing Twig 1
9 1260008 Collar(8 x 14 x 9mm) 15— 2
10 120024 Screw(M4-0.7 x 14) iExy 18
11 300015 Space Ring ANR=Z Y5 1
12 4100704 Ball Bearing(8 x 16 x 5mm) RPUy 1
13 4100095 Fabric Holder Shaft Lever(MiddIE) FithiRL 4 EBE(h) 1
14 009752 Screw(M5-0.8 x 15) r3 2
15 120028 Screw(MB-1 x 30} R 1
16 000667 Spring Washer A7V Tgys s 1
17 000663 Washer Ty R 1
18 4100096 Fabric Holder Support EMRNTERAE 1
19-1 4100097 - Fabric Holder{for 4 hole) R LA {4 7¢m) 1
19-2 4100180 Fabric Holder(for 2 hole) MR (Z27%m) 1
%
20 130002 Screw(M3-05 x 8) . =5 3
21 4100288 Hinge Pin Exipyy 1
22 0035657 Screw{M4-07 x 3} xR 1
23 4100081 Cylinder Joint(Small) T (1) 1
24 - 2100012 Collar(4 x 9 x 6mm) HS5— 2
25 003637 Screw( 1/8-44 x 2.5) =35 2
26 4100065 Y-axis Table Y#r—F)L 1
27 4100066 Screw Attached Piece RIBHrE 2
10 28 4100139 Crossed Roiler Way YORO—-35 11 2
29 4100140 X-axis Table X#W>—F), 1



BUTTON HOLDER MECHANISM MY ViR 18 8
S

RefNo Parts No. Description m B Amt. Req
1 4100067 : Button Holder Lever Hinge Ry RILYRE S 1
2 120030 . Screw(M5-08 x 12) il ob % 2
3 160011 Screw(MB6-1 x 25) Wx -2
4 000011 Nut Fa A z
5 000663 Washer AR Y 2
6 4100099 Hinge Chip EvYFwF 2
7 4100098 Button Holder Lever Connecting Plate R4 > R)L & RuikE 1
8 4100100 Pushing Disc Pin Holder PR VS 1
9 4100101 Pushing Disc Pin Spring BARY /R 1
10 4100102 Pushing Disc Pin HRE Y 1
| T 340014 Roll Pin o—es 1
12 4100213 Adjusting Screw(M5-0.8 x 47) By 2
13 100028 Wing Nut FavuFrvh 2
14 000669 Washer . Ty iy 2
32 15 4100105 Stud Bolt A%y BRI+ 2
%31 16 000538 Washer Ty 2
17 100008 Flange Nut Fvk 2
18 4100287 Button Holder Lever RY LRIV 1
19 4100706 Cylinder Hinge Pin S FewIYY 1
20 0077179 Retaining Ring : AbwFUyy 4
21 160001 Screw(M4-0.7 x4} Ery 2
22 4100170 Button Holder Lever Spring RE RIS RICR 1
23 4100081 Cylinder Joint(Small) DU TRFEN 1
24 4100082 Cylinder Joint Pin{Shert) D FHFE > (0E) 1
25 4100107 Button Holder Shaft Lever Ry 2 RIL T #BR 1
26 009752 Screw{M5-0.8 x 15) Exy 1
27 300015 Space Ring A=A s 1
28 4100104 Ball Bearing(8 x 6 x 156mm) M= F I 2
29 4100108 Button Holder Shaft Lever Stop R RILTEEEA v/ 1
30 009747 Screw(M4-0.7 X 10} xRy 2
31 - 160013 Adjusting Screw(M4-0.7 x 20) 7 REixy 2
32 000015 Nut ] Fv b 2
33 4100288 Hinge Pin EviEy 1
34 4100546 Button Holder(Medium), C. Set{¢ 14~ 24mm) % > RILF () () 1
35 4100406 . Slide Support Cover 2714 FHBE 1
) 36 009748 Screw(M4-0.7 X 12) IExz 1
' 37 4100119 Button Holder Slide Lever Unit L /X—(#8) 1
‘ 38 4100118 Button Holder Slide Lever Collar LIR—=h5— 1
, 39 4100117 Slide Lever Block LIA—RA& ]
40 4100111 Button Holder{Left) T RILAE) 1
Ref. No. 41 to 66  See the following Page.




;0 | BUTTON HOLDER MECHANISM RevimLsge 8

20 R —_—"

3 _10 35 | - -

- Ref.No Parts No. Description m A Amt. Req

41 4100222 . Button Holder Spacer{Upper/Left) R VRN ZAR—H (L E) 1
42 4100113 Button Holder Spacer(Left) R VRIS ZR—H () 1
43 4100114 Button Receive Plate{Left) R 2 ZoRE) "
44 230006 Screw(3/32-56 X 9.5) Ry 4
45 4700403 Button Holder(Right) R YR () 1
46 340015 Roll Pin O—-NLexy 1
47 4100221 Button Holder Spacer(Upper/Right) R% Y RILFRR=H(F/H) 1
48 4100115 Button Holder Spacer(Right) R RIS AR~ () 1
49 4100116 Button Receive Plate(Right) R > BriR(R) 1
50 4100194 Button Heider Slide Support R VRIS RE 1
51 4100404 Air Cylinder Support ITF7YY Y TERIGR 1
52 110054 Screw(M3-0.5 x 3.5) 1235 1
53 120024 Screw(M4-0.7 X 14) il = 1
54 4100405 Air Cylinder Guide YU EHAR 1
55 1091133 Air Cylinder IFIIVY 1
56 0010019 Universal Elbow{M5) o By ey 1V o | ) o 1
57 000623 Gasket FASE Y 1
58 0010018 Bamboo Joint(M5- ¢ 3.3) NV T#F 2
59 1096029 Air Tube(4 x 2.5mm}(Black) IFFa—7 1
60 1084024 Nipple(¢ 3.5) Zw 7l 1
61 300011 Washer , AR H
62 190038 Wing Bolt{iM6-1 x 14) Faomil - 1
63 4100415 Button Holder Bracket RY VRILTRIGE 1
64 000623 Gasket FARTRE SV 2z
65 1094023 Coupler palv b 1




PUSH DISC, FABRIC PRESS, TRIMMING MECHANISM  # YR, 4#m@1. *UEK 9

RefNo  Parts No. Description m A Amt. Req
1 4100039 Push Disc Cylinder Support HURY ) B S 1
2 009746 Screw{M4-07 x 8) it 37 4
3 4100040 Push Disc iR "
4 4100443 Wiper Cylinder Support AR SRR 1
5 4100043 Wiper Locking Bar T XE Y Ik X 1
6 0013118 Wiper Locking Bar Bushing TANREVIEAT w4 1
7 4100444 Wiper A A 1
8 4100416 Wiper Thread Guide PEPAC VIRES 1
9 4100438 Thread Clamp Spring FbEI Nk 1

10 110008 Screw(M4-0.7 x 5) LRy 1
11 4100068 Fabric Press Cylinder Support Unit £ TS SRR EE) 1
12 009748 Screw(M4-0.7 x 12) xs 4
13 000665 Washer AL B 4
14 4100071 Fabric Press Rubber EHRT T4 1
15 4100148 Trimming Knife Cylinder Support AR TEAHR 1
16 4100149 Rod End OvkRTvR ' 1
17 4100150 Trimming Knife Holder Connecting Bar X 2 8@ 1
18 0033024 Retaining Ring AbhwFUws 2
19 C00009 Nut vk i
20 4100230 Trimming Knife Holder XAR& 1
21 4100154 Trimming Knife Holdef Guide XREH1 R 1
22 4100152 Trimming Knife Holder Roller AZHB0-5 1
23 110055 Screw(M4-0.7 x 14) 3y 1
24 4100201 Trimming Knife AR 1
25 004236 Screw(3/32-56 x 4.2) ) LExr 2
.26 4100227 Trimming Knife Holder Support XA A FEBI AR 1
27 110001 Screw(M4-0.7 x 54) Exy 2
28 410023) Washer Ty 1
29 009747 Screw(M4-0.7 x 10) kxy "3
30 009779 Screw(M3-05 x 6) Ry 1




t

Screw(i/8 . =

7 .
2 2
21 4700414 . Button Receijver Support b ¥ R 1
22 180074 Wing Bolt{M4-0.7 x 8) F3 AN 1
: 180072 Screw(M4~O.7 X 3) RS ]
24 T Button Receiver- Unit(See the below) % > (#8) (FRo2m) 1
1

()i 4 ORID i+ % YRr#)cEs LTHhby ER
ﬂrﬁ]@%@#i'}"ﬁ'{z“b’") By 7Z¢CEWL'CV)§‘9“O
Note: At the Shipment, machine was adinctad +n o .. ..
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MISCELLANECUS PNEUMATIC PARTS

“
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Amt. Req

Ref.No Parts No. Description m A
1 0010108 Hose Union{¢ 8-PT1/4) R—Z21=4y 1
2 1097009 Regulator L¥al—% 1
3 110017 Screw({M5-0.8 x 8) AEREY .2
4 : 000428 Washer _ Twi 2
5 000800 Spring Washer RZV Ty 2
& ;
7 1253240 Regulator Support L ¥ 2L —7E{HE 1
8 006905 Wood Screw(¢ 5.1 X 20) - 2
9 1094008 Union T-Connector({¢ 6) A=A TaAxRZH 1
10 1096030 Air Tube(6.x 4mm)(Black) IFPFa—7{8) -
11 0010266 Eibow Connector(¢ 6 -PT1/8) INARAxTH 2
12 1090098 Solenoid Valve, C. Set ‘ BEFHR) ]
13 1090036 Manifold{10 Valves) N ZiR—JL R(101E) 1
14 1090035 Solenocid Valve(5 Port) BEEF(B A 12
15
16 000623 Gasket FARE B 61
17. 1094009 Seal Plug Ed 8
18 006219 Screw{M4-0.7 x 30) IExy 2
19 1097007 Silencer YA LYy 4
20 0010018 Bamboo Joint{¢ 3.3-M5) IR TE 20
21 1096029 Air Tube{4 x 2.6mm)(Black) IFPFa— Z(B) -
22 0010337 Union Y-Connector(¢) AZAwYIARTH 3
23 0010258 Connector{¢ 2.5-M5) aAx79 14
24 0010242 Air Cylinder TIPS 1
25 0010182 TAC Valve TAC LS 1
26 1091037 Air Cylinder TPV 1
27 1095002 Speed Controller(Black) Z¥—Farv kO—-38) 1
28 1895001 Speed Controller(White) AE—-Ravko-3@a) 9
29 1091032 Air Cylinder ' IFVIVE 1
30 1091031 Air Cylinder IFYwY 1
31 1091033 Air Cylinder IFPuYvy 1
32 - 0010019 Universal Elbow({M5) I ZNN—=HILTI)LR 4
33 1091030 Air Cylinder IFYE 1
34 1091036 Air Cylinder IFIus 1
35 0010248 Air Cylinder ITFYYVY 3
36
37 1021076 Air Cylinder 7wy 1
38 1091088 Air Cylinder IFPYvY 1
39 1091087 Air Cylinder ITFYVY 1
40 1090097 Solenoid Valve Unit EBELA(IR) 1
41 002880 Wood Screw(¢ 4.5 x 40) b -7 2
42 1098013 Hand Valve N RILTF 1
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MISCELLANEOUS ELECTRIC APPARATUS PARTS

BEEG 12

“

Ref.No Parts No. Description m A Amt. Req
] 1066003 Metal Sensing Switch(White) WEZ T v F(H) T
2 1066004 Metal Sensing Switch(Blue) TR A v F(H) 1
3 1066006 Metal Sensing Switch(Black) WHERA v F(R) 1
4 1066005 Metal Sensing Switch(Orange) B v F(18) "
5 1066008 Emergency Stop Switch FERBLZ A v F 1
6 1200242 LED Holder LED RILF 1
7 1200243 Indicate Lamp "R 1
8 1200046 Marking Lamp, Complete Set N—F T3 7E8) 1
9 1200089 Marking Lamp N—-FuIzvT 1

10 009758 Screw(MB-1.25 x 30) IR 1
11 000676 Spring Washer ATV T e 5
12 000666 Washer Tyiy 7
13 120029 Screw(M8-1.25 x 15) a7 2
14 9613192 Synchronizer uoafay 1
15 0022836 Synchronizer Positioning Pin RIva+ey 1
16 0022837 Synchronizer Cushion RIvaFEvrviay 1
17 009974 Screw(M4-0.7 x 8) xR 1
18 9613096 Servo-motor{for 200 ~ 240V) #—RE—4 (200 ~ 240V ) 1
19 89615007 Motor Pulley E—57-=0 1
20 9616000 V-Belt VAL 1
21 9613342 Control Board Support{Front) T A ER 4R (B1T) 1
22 9613343 Control Board Support(Reft) BRI () 1
23 9613351 Control Board(for 200 ~ 240V) fEtHﬂlﬁ(ZOO ~ 240V F) 1
24 9613102 Cable({6P) ERI—TIN 1
25 29613101 Cable{4P) ERT—FIL 1
26 4100171 Foot Pedal Switch Support(Front) 7w kA w FERAHR(ED 1
27 009891 Screw(M8-1.25 x 20) kxy 2
28 000016 Nut - Fal A 2
29 - 4700173 Foot Pedal Switch Support 7w b 240y FEAHR 1
30 4100172 Switch Support Hinge BH 1
31 004127 Screw(M4-0.7 x 6) IR 4
32 000644 " Spring Washer A7V T Iw sy 5
33 000665 Washer AR 8
34 0011298 Foot Switch TY XA wF 1
35 009884 Screw(M5-0.8 x 15) Exy 2
36 000665 Washer iy 4
37 000644 Spring Washer ATV T Iy e 2
33 000015 Nut : Fv bk 2
39 1249218 Control Box, C. Set FIEAR v o Z (48) 1
40 1067120 Control Board Unit AR () i

Ref, No. 41 to 60

See the following Page.
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MISCELLANEOUS ELECTRIC APPARATUS PARTS

BB

12

Amt. Req

RefNo Parts No. Dascription m &
41 1057118 - Control Beard HliER 1
42 10567119 Control Board AR T ZEiR 1
43 1057151 Motor Driving Board K27 JNEAR(HR) 1
44 050117 EPROM{NB2100-1} EPROM T -
45 1037000 Stack AH WY 1
46 1060002 Transformer kSR 1
47 0010846 Noise Filter JAZXT1IE 1
48 1070031 Fuse{10A, 125V)(for 10T} Ea—X{10A, 125V) 1
49 0010910 Fuse{bA, 250V)(for 20F, 22T, 22F) Ea—X {5A. 250V) 1
50 1200055 Counter(Single digit)y{(0~9) A2 241 51(8) 3
51 1200241 Counter(Single digit){0~F) A& (1 H () 1
52 1057008 Counter(Double digit) F7 (247 (5]) 2
53 1057121 Panel Board ICRILEAR 1
54 006434 Screw(9/64-40 X 7.9) I3 1
55 1255042 Front Cover Stop BIRAF H/S— R~ w /e 1
56 4100458 Stop Spring ARt 1
57 000335 Nut Fw 1
58 000015 Nut 7 Fw bk 1
59 009992 Screw(M4-0.7 x 10) =3 1
60 390149 Sticker{Switch/Timer) R~ —2 1




MISCELLANEOUS MAIN TABLE PARTS AEF—7EE 13
./ - B

Ref.No Parts No. Description m & Amt. Req

1 9620692 Thread Stand(2 Spools Type) - RIUIB(2FKRMA) 1

2 9604014 * Main Table AT —7N 1
3 9610073 Machine Table Stand, Complete Set X ¥ > 5F—7JLEI(R) 1
4 " 350001 Wood Screw(¢ 5.8 X 45) CORERY 4

5 9611003 Caster *v Y 4

6 0088013 Button Tray | 1

7 4100168 Button Tray Holder Ry v MERAE 1

8 006905 Wood Screw(¢ 5.1 x 20) R Y 2

9 4100174 Button Holder Gauge(¢ 25) Y RN T~ 1
10 9604015 Auxiliary Table fRIF—-N 1
11 000070 Hanging Nut miUrwvhk 4
12 2101450 Spacer(15mm} ANR—1 4
13 009861 Hanging Bolt BURN 4
14 000162 Washer Twiry 4
15 000016 Nut Fvk 8
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NB2150-1(1) NB2150-1 EXCLUSIVE PARTS(1) ' Y7EFILERE&AN) 14
: S
Ref.No Parts No. Description 8 % Amt. Req
1 0085276 Thread Tension Spring(Thick) FAFNRK) 1
2 4100207 Thread Tension Spring{Thin) ST/ R (D) 2
3 000669 Washer Tyor 2
4 4100215 Fabric Guide b R 1
5 4100214 Fabric Holder SRS 1
6 4108001 Stitch Plate #H15 1
7 009748 Screw(M4-0.7 X 12) Fl o= 37 2
8 4100198 L.oop Positioning Finger HEFE 1
9 0060248 Cord Clamp d—Ro5vF 2
10 000665 Washer Ty 6
11 009974 Screw(M4-0.7 x 8) Exy 1
12
13 4100212 Cylinder Support U TRAR 1
14 009747 Screw{M4-0.7 x 10} R 2
15 4100211 Button Press Rubber MY BITITL 1
16 4100209 Spacer AR—H 1
17 4100203 Trimming Knife Holder ARE 1
18 4100210 Trimming Knife Holder Spacer AZBAN—H 1
19 110031 Screw{M4-0.7 x 12) ERY 2
20 009749 Screw(M4-0.7 x 16) Exy 2
21 ————= Needle(Organ SM x 332EXTLG) &t 1
22 4100350 Button Holder Lever RE YRI5 1
23 006215 Screw(M4-0.7 x 10) 1230 2
24 160013 Screw(M4-0.7 x 20) LR 1
25 000015 Nut Fwhk 1
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NB2150-1(2)

NB2150-1 EXCLUSIVE PARTS(2) Y7EFLERASEE 15
RefNo Parts No, Description I Amt. Req

. 8]}

1 1255742 Adjusting Piece SR H '

2 120038 Screw(MB-1 x 30) Ex
m

4 120024 Screw(M4-0.7 x 14) Ikxy

5

1255347

Guide Shaft
Guide Shaft Collar

7

8

9 1255349
0

1 009752 Screw(M5-08 x 15) =27
\

HA1 Rig
H1 REhS—

1

4

1

2

4100283 Spacer , AR—Y 1

6 1255739 Guide Shaft Holder 1 REERAE 1
006212 Screw(M5-0.8 x 6) xRy 2

2

1

' 1

1255348 Bearing RFPIY25 2
12 4100528 Rotart Air Cylinder Support D-5UI7vusFmgs 1
13 009748 Screw(M4-0.7 x 1 2) il ' 3
14 4100347 Air Cylinder Connector D=5 VTP 7HE 1
15 009736 Screw{M4-0.7 x 6} 1y . 2
16 41005320 Button Receiver Arm T B - 1
17 0008665 Washer Ty ' 2
18 000644 Spring Washer ATV Ty 4 2
19 009747 Screw(M4-0.7 x 10) xR : 2
20 4700413 Button Receiver Support IR B AR 1

21 180074 Wing Bolt(l\/l_4—0.7 x 8y F 32BN
22 4100328 Shank Button Receiver, C. Set ¥V IRY VB HE)
23 4100331 Shank Button Receiver SRy

T
;
1
24 4100334 Shank Button’ Guide(Left) L Y R H F{&E) 1
25 . 4100352 Stop Pin REVFrpry 1
WS o G 25 l 26 0023710 Spring YR i
27 264, 33 27 4100339 Button Receive Piece Lid RS VBT E 1
gl @F ¥-28 28 110023 Screw(M2-0.4 x 3:5) XY 4
P N ,/ &9 l - 29 4700340 Guide Stop RE BT A R Nyt ]
. \ 1 1% 30 4100330 Marble Button Receiver, C. Set(Small) T—FILAK% R (#8) ()Y 1
31 é" _ I@/C'D ) 21 31 4100333 Marble Button Receiver(Small) ) T—=7Nik% BTN 1
34 @) ?—’_’ 32 4100336 Marble Bution Guide({Left) (Smali) N—TNRT > B5H1 R () 1
J 12 / ‘ g—40 33 . 4100338 Marble Button Guide(Right}{Small) N—=TIR® & Hys R{&ENA) T
i ! 34 © 110034 Screw{M2-0.4 x 2) w3t

T

35 35 4100329 Marble Button Receiver, C. Set N—=T WY 225 1
28“? ?‘28 36 4100332 Marble Button Receiver N—TLRyvgsr i

, & 37 4100353 Marble Button Guide(Lefy N—TNRE VBT AA RE)

fiN 29 33 4100337 Marble Button Guide(Right) N—FILKs YRIAA1R(E) 1

27 S & 25 39 003637 Screw(1/8-44 x 25) ExY T

37 40 180012 Screw(M4-0.7 x 3) 1y ]
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NB2150-1(3)

NB2150-1 EXCLUSIVE PARTS(3) HTEFIEABREB) 10

1 - "~ -~ 1
RefNo Parts No. Description m & Amt. Req
1 4100547 Button Holder(Small), C. Set{¢ 8~ 15mm} A& > AL (N (#) 1
2 4100406 Slide Support Cover A1 REE 1
3 009748 Screw(M4-07 X 12) Exry 1
4 4100119 Button Holder Slide Lever Unit Lo /X-(#8) 1
5 4100118 Button Holder Slide Lever Collar Li—HF— 1
6 4100117 Slide Lever Block L/S—EftH ]
7 4700187 Button Holder(Left) 7 RILY () H
8 4100224 Button Holder Spacer{Upper) RE RILT A R—H (L) 2
9 4100189 Button Holder Spacer{Left) RE R A=Y (E) 1
10 4100191 Button Receive Plate(Left) MRy 2R E) 1
11 130014 Screw(M1.6-0.35 x 8) =84 4
12 340015 Roll Pin A=l 1
13 4100407 Button Holder(Right) Ry HRILY () 1
14 4100180 Button Holder Spacer{Right) KA WIRILT ZA—{H) 1
15 4100192 Button Receive Plate(Right) e BriRA) 1
16
17 4100194 Button Holder Slide Support C REVIRILTAZA RE 1
18 4100405 Air Cylinder Guide VY FHAR 1
19 4100404 Air Cylinder Support TP UTRHE 1
20 110054 Screw{M3-05 x 3.5) s 1
21 120024 Screw(M4-0.7 x 14) xy 1
22 1091133 Air Cylinder TPy 1
23 0010019 Universal Elbow{M5) : IZN=HILTIR 1
24 000623 Gasket FAGE W 1
25 Q010018 Bamboo Joint(M5- ¢ 3.3) I THREE 1
26 1096029 Air Tube(4 x 2.5mm)(Black) IFFa—7 (B 1
27 1024024 Nipple{¢ 3.5) w7 1
.28 1249219 Control Box, C. Set FIEA v 2 2 ($5) 1
29 1057120 Control Board Unit HIEAR () 1
‘ 30 1057118 Control Board HIHER 1
39 40 41 31 1057119 Control Board SEYEE 2 1
32 1057151 Motor Driving Board B Z -1 /RER ) 1
37 o 33 1050118 EPROM EPROM 1
34 . 1037000 Stack AGwY 1
. 35 1060002 Transformer 2R 1
40 36 0010846 Noise Fiiter JAZXT 4N 1
38 oo 0 o 5 a7 1070031 Fuse(10A, 125V)(for 10T) E2~Z(10A. 125V) 1
38 0010910 Fuse{bA, 250V){for 20F, 22T, 22F) Ea2—X(BA. 250V) 1
39 1057008 Counter({Double digit) A7y (24 () 2
40 1200055 Counter{Single digit) (0~ 9) A2 F (14 (#8) 2
100000000 //42 41 1200241 Counter(Single digit)(ONF) 7:1’7‘/9(1 ¥7)(48) 1
60000 o]l 42 1057121 Panel Board JRENLBR 1
000000 43 006434 Screw({9/64-40 x 7.9) Exs 1
000000 44 000665 Washer PR 4
— o — ] 45 1255942 Front Cover Stop BRI~ b w g 1
(A 46 4100458 Stop Spring ARy /NR 1
47 000335 Nut Fyhk 1
48 000015 Nut +w 1
49 000644 Spring Washer ATV Ty v 1
50 009992 Screw(M4-0.7 x 10) bRy 1
51 390149 Sticker{Switch/Timer) BUv—% 1
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NB2150-1(4) NB2150-1 EXCLUSIVE PARTS(4) HY7EFLERBRG 17

RefNo Parts No. Description m A
1 0010108 Hose Union(¢ 8-PT1/4) R—Ra=Ax 1
o g 2 1097009 Regulator CFalL—% 7
o 3 110017 Screw(M5-0.8 X 8) X 2
8 Q 4 000426 Washer Ty 2
o g 5 000600 Spring Washer ATV T Ty v 2
O 6
88 7 1253240 Regulator Support L¥a1 L — YRR 1
o 8 006905 Wood Screw(s 5.1 X 20) rxY
09 9 1094008 Union T-Connector{¢ 6) A=AV TARY S
10 1096030 Alr Tube(6 X 4mm)(Black) IFF2—-7(8)
11 0010266 Elbow Connector{¢ 6-PT1/8) IIRIARTH
12 1090119 Solenoid Valve, C. Set B (1)
13 1090036 Manifold(10 Vaives) TZA—=ILR(10E)
14 1090035 Solenoid, Valve{5 Port) BEA(570)
15 000623 Gasket AR
16 1094009 Seal Plug i
17 006219 Screw(M4-0.7 X 30} ' xRy
18 1097007 Silencer . TrL2Y
19 0010018 Bamboo Joint(¢ 3.3-M5) l\"/?‘ﬁ&% .
20 1096029 Air Tube(4 X 2.5mm)(Black) IF7Fa—7(E)
21 0010337 Union Y-Connector{¢4) IZAYARTEY
22 0010258 Connector{¢ 2.5-Mb) AR5 ' o
23 1091061 Air Cylinder IFyOVS 1
24 0010242 Air Cylinder - IF)u5 1
25 1091037 Air Cylinder IF7IwY 1
26 1085002 Speed Controller(Black) ZE—-RIOY RA—5(&E) 1
27 1095001 Speed Controller{(White) AE—FIaxbkO—3({A) 9
28 1091032 Air Cylinder ITFVIY 1
29 1091031 Air Cylinder TrFyvYY 1
30 1091033 Air Cylinder IFVIUY 1
31 0010019 Universal Elbow{M5} A= /X—HILTILA 4
32 1021030 Air Cylinder TPy 1
33 1091036 Air Cylinder IFvY»s 1
24 0010248 Air Cylinder IFvYusy 3
35 1091076 Air Cylinder TIFVIUE 1
36 1091088 Air Cylinder TP IS 1
37 1091087 Air Cylinder | IFYY 1
38 1090097 S olenoid Valve Unit BREF () 1
39 002880 Wood Screw(¢ 4.5 x 40) - b & S 2
40 0010182 TAC Valve TACIULT 1
41. 1098013 Hand Valve AN RIRILT
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EXTRA PARTS EXTRA PARTS BT S 18
NB2100-1 | - |
] RefNo Parts No. Description m A Amt. Req
1 4100547 Butten Holder(Small}, C. Set{¢ 8 ~ 16mm) R% > AILF (W {#H) 1
2 4100406 i Slide Support Cover A5 REH 1
3 009748 Screw(M4-0.7 x 12) kxy 1
4 4100119 Button Holder Slide Lever Unit L /S—{i8) 1
5 4100118 Button Holder Slide Lever Collar Lit—h5— 1
5] 4100117 Slide Lever Block L /A—Bfd& 1
7 4100187 Button Holder{Left) RY RILFE) 1
' 8 4100224 Button Holder Spacer(Upper) R RIS A= (L) 2
9 4100189 Button Holder SpaceriLeft) MY wRILT ZAR—Y{E) 1
10 4100191 Button Receive Plate(Left) R 2R E) 1
'

11 130014 Screw(M1.6-0.35 x 8) jl= 4
12 340015 Roll Pin ' mE ] 1
13 4100407 Button Holder(Right) my RILF () 1
14 4100190 Button Holder Spacer{Right) R RIS 2R~ (f) 1
15 4100192 Button Receive Plate(Right) Ry »ZriRif) 1

16
17 4100194 Button Holder Slide Support R HRILTAZTRE 1
18 4100405 Air Cylinder Guide U HIR 1
19 4100404 Air Cylinder Support IF7 2V U TEUHR 1
20 110054 Screw(M3-05 x 35) =74 1
21 120024 Screw(M4-0.7 x 14) . IRy 1
22 1091133 Air Cylinder TPy 1
23 0010019 Universal Elbow(M5 A= )R—HILTIAR 1
24 000623 Gasket I FAGIE S 1
25 0010018 Bamboo Joint{M&- ¢ 3.3} I THF 1
26 1096029 Air Tube(4 X 25mm)(Black) IFFa1—7(B) 1
1

27 1094024 Nipple{@ 3.5) ZvJi
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WARNING LABEL EE X)L
LAB‘EL Parts No. Description
SR Sl e
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
A xR
DI TIDET S,
RERBEREOIT _
— = 390143 EEIN
HUERETIT &, IMEERSY
BEED>THS, &
AL REPRID3TA,
BRCREETST L.
AFBIEE] con-EROBLER.
BRAA9F RO 14,
ADANGER| o) o tpomiac -
- -G DANGER : WARNING OF ELECTRIC SHOCK BY
To open ihis cover, 390144 HIGH-VOLTAGE
turn off power — .
supply and wait BEIESANL
more than 5 minutes
before opening.
‘ “Be sure to connect earth line”.
390145
FT—AZR)L
ROTATING-DIRECTION-
SYMBOL. : CHECK CORRECT ROTATING
390148 ' DIRECTION
EfEARERTRINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 | BELT COVER: DO NOT INSERT FINGERS
Wi THERIAI
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
380148 | SOLENCID
EExE EErEsSA
=] /m /. 47, N8I
CAUTION
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0010108 11 1 0093212 3 20 130002 7 20 1090036 17 13 1096030 11 10
0010108 17 1 0093213 3 21 130014 16 11 350001 13 4 1090097 11 40 1096030 17 10
0010182 11 25 0093214 3 17 130014 18 11 1090097 17 38 ,
0010182 17 40 ' _ 390066 - 1 45 1090098 11 12 1097007 11 19
0010242 11 24 100008 8 17 160000 2 36 390071 1 44 1090119 17 12 1097007 17 18
0010242 17 24 100028 8 13 160001 2 20 3907137 6 32 1097009 11 2
0010248 11° 35 160001 3 38 300149 12 60 1091030 11 33 1097009 17 2
0010248 17 34 110001 3 28 160001 4 9 3907149 16 51 1091030 17 32
0010258 11 23 110001 9 27 160001 5 9 1091031 11 30 1098013 11 42
0010258 17 22 110008 9 10 160007 6 16 1037000 12 45 1091031 17 29 1098013 17 41
0010266 11 11 110012 i 1 160001 8 21 1037000 16 34 1091032 11 29
0010266 17 11 110017 11 3 160003 3 13 1091032 17 28 1200041 3
0010291 1 51 1100717 17 3 160005 3 35 1050117 12 44 1091033 11 31 1200046 12 8
0010337 11 22 110023 15 28 160006 6 22 1050118 16 33 1091033 17 30 1200048 5 7
0010337 17 21 110031 14 19 160007 3 4 1091036 11 34 1200049 4 7
0010720 4 19 110034 15 34 160011 8 3 1057008 12 52 1091036 17 33 1200055 12 50
0010846 12 47 110035 3 26 160013 8 31 1057008 16 39 1091037 11 26 1200055 16 40
0010846 16 36 110054 2 40 160013 14 24 1057031 4 1 1091037 17 25 1200089 12 9
0010910 12 49 110054 8 52 1057031 5 1 1091061 17 23 12007144 1 47
0010910 16 38 110054 16 20 170016 G 2 TACTTTO 19 A1 10Q107H 11 7 12001 46 T AR
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1200241

12

51

4100013

23

4100084

6

3 6 4100135 5 24 4100197 1 40 4100405 8 54
1200241 16 41 4100014 3 29 4100084 6 36 4100136 § 20 4100198 14 8 4100405 16 18
1200242 12 6 4100015 1 23 4100085 &6 9 4100137~ 5 17 4100199 7 19-3 4100405 18 18
1200243 12 7 4100016 120 4100086 1 21 4100138 5 14 4100201 9 24 4100406 8 35
4100018 1 15 4100088 6 10 4100139 7 28 4100202 6 3 4100406 16 2
1249218 12 39 4100019 1 8 4100090 6 12 4100140 7 29 4100203 14 17 4100406 18 2
1249219 16 28 4100020 1 9 4100091 6 13 4100143 4 8 4100207 14 2 4100407 16 13
4100021 2 43 4100093 6 15 4100143 5 8 4100209 14 16 4100407 18 13
1263240 11 7 4100023 2 30 4100094 6 5 4100146 4 4 4100210 14 18 4100413 15 20
1253240 17 7 4100024 2 31 4100095 7 13 4100146 5 4 4100211 14 15 4100414 10 21
4100025 2 32 4100096 7 18 4100147 4 3 4100212 14 13 4100415 8 63
1255347 10 8 4100027 2 18 4100097  719-1 4100147 5 3 4100213 8 12 4100416 9 8
1265347 15 8. 4100031 2 19 4100098 8 7 4100148 9 15 4100214 14 5 4100418 6 34
1255348 10 11 4100032 2 21 4100099 8 6 4100149 9 16 4100215 14 4 4100418 7 8
1255348 15 11 4100035 2 12 4100100 8 8 4100150 9 17 4100221 8 47 4100419 6 25
1256349 10 ¢ 4100036 2 10 4too101 8 9 4100152 9 22 4100222 8 41 4100420 6 23
1255349 15 9 4100037 < 2 9 4100102 8 10 4100154 9 21 4100224 16 8 4100421 7 1
1255739 10 6 4100038 2 37 4100104 6 8 4100158 1 27 4100224 18 8 4100425 6 31
1255739 15 6 4100039 9 1 4100104 7 12 4100159 1 28 4100227 9 26 4100426 6 30
1255742 10 1 4100040 9 3 4100104 8 28 4100160 1 38 4100230 9 20 4100427 6 20
1255742 15 1 4100043 - 9 5 4100705 . 8 15 4100161 1 29 4100231 9 28 4100430 6 33
1255942 12 55 4100045 4 16 4100106 8 19 4100165 1 12 4100283 10 ' s 4100430 7 6
1255942 16 45 4100046 4 26 4100107 8 25 4100167 1 33 4100283 15 5 4100438 9 9
4100046 5 19 4100108 8 29 4100168 13 7 4100287 .8 18 4100443 9 4
1260008 7 9 4100047 4 25 4100111 8 40 4100169 1 43 4100288 7 21 4100444 9 7
4100047 5 16 4100113 8 42 4100170 8 22 4100288 8 33 4100445 6 21
2100012 7 24 4100048 4 14 4100714 8 43 4100171 12 26 4100328 15 22 4100446 1 19
2100444 6 14 4100049 4 12 4100115 8 48 4100172 12 30 4100329 15 35 4100458 12 56
4100049 5 12 4100116 8 49 4100173 12 29 4100330 15 30 4100458 16 46
2101450 13 12 4100050 4 27 4100117 8 39 4100174 13 9 4100331 15 23 4100522 6 1
4100051 4 24 4100117 16 6 4100180 7 19-2 4100332 15 36 4100523 6 7
3100128 3 36 4100051 5 23 410011718 6 4100181 3 33 4100333 15 31 4100526 10 3
3100281 3 8 410005z 4 20 4100718 8 38 4100183 5 21 4100334 15 24 4100526 15 3
3100290 3 19 4100053 4 30 4100118 16 5 4100184 4 28 4100336 15 32 4100528 10 12
3100291 3 18 4100057 4 35 4100118 18 5 4100186 1 14 4100337 15 38 4100528 15 12
4100060 2 33 4100119 8 37 4100187 16 7 4100338 15 33 4100529 2 27
4100000 1 3T 4100061 2 34 4100119 16 4 4100187 18 7 4100339 15 27 4100530 10 16
4100001 1 5 4100062 2 35 4100119 18 4 4100189 168 9 4100340 15 29 4100530 15 16
4100002 4 34 4100063 4 32 4100124 3 34 4100189 18 9 4100347 10 14 4100532 2 14
4100003 3 6 4100064 4 33 4100125 3 37 4100190 16 14 4100347 15 14 4100533 2 24
4100004 3 3 4100065 7 26 4100126 3 41 4100190 18 14 4100350 14 22 4100545 1 1
4100005 3 14 4100066 7 27 4100127 3 39 4100191 16 10 4100351 1 24 4100546 8 34
4100006 3 7 4100067 8 1 4100128 3 42 4100191 18 10 4100352 15 25 4100547 16 1
4100007 3 12 4100068 9 11 4100129 3 43 4100192 16 15 4100353 15 37 4100547 18 1
4100009 3 16 4100071 9 14 4100130 3 45 4100192 18 15 4100403 8 45
4100010 3 25 4100081 7 23 4100131 3 48 4100194 8 50 4100404 8. 51 4108000 3 32
4100011 3 27 4100081 8 23 4100133 3 50 4100194 16 17 4100404 16 19 4108001 14 6
4100012 3 24 4100082 8 24 4100134 3 57 . PO
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4109200
4109300
4109403

9604014
9604015

19610073
9611003
9613096
9613101 .
9613102
9613192 .
9613342
9613343
9613351
9615007
9616000

9620692

1
3
1

13
13

13
13
12
12
12
12
12
12
12
12
12

13

36
44
6

18

25

24
14

21

22
23

19

20



